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FLITE 1

C E This product is manufactured to comply with the Medical Device Directive 93/42/EEC.

Use of lllustrations & Text:

The illustrations and accompanying text set out in this document are the
property of Sunrise Medical Limited and must not be copied or used for
manufacturing, tendering or any other purpose without written consent from
Sunrise Medical.

Ordering:

ltem numbers shown as N/A are for reference purposes only and should not
be used when ordering replacement parts. Always quote the correct serial
humber and part number.

Quality Management Systems:

Sunrise Medical Limited is accredited to 1SO 9001: 2000, which is the
internationally recognised standard for quality management systems, as well
as 1SO 13485. 2003, which specially governs Medical Devices. These
approvals ensure that we provide quality in all areas of our business from
development through to final delivery.

Parts Disclaimer:
It is potentially hazardous to fit or use any parts other than genuine Sunrise
Medical parts. The company disclaims all liability for the consequences of

such use, which in addition voids the product warranty.

This product is for the carriage of one person and must not under any
circumstances be used for any other purpose.
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Rear Chassis - Elite Il Plus & Elite Il XS/RS

Rear Chassis - Elite Il Plus & Elite Il XS/RS

Pos Iltem number Description

1 030626 REAR CHASSIS

2 030931 TRANSAXLE FIXING BRACKET KIT
3 030829 CHASSIS CONNECTION KIT

4 030830 REAR CHASSIS BUMPER STOPS
5 030831 TRANSAXLE SHROUD

6 030832 ANTI-TIP WHEEL KIT

7 030833 REAR MUD GUARD KIT RH

8 030834 REAR MUD GUARD KIT LH

9 030835 REAR BUMPER ASSEMBLY

Comment

Pair

Pack of 10




Front Suspension and Steering Kit - Elite Il Plus

Front Suspension and Steering Kit - Elite Il Plus

Pos

0 N oo o B~ W N B

Item number
030963
030964
030795
030970
030968
030967
030969
030971

Description Comment
FRONT SUSPENSION STEERING KIT

FRONT SUSPENSION FORK KIT

STEERING BEARING KIT

P CLIP KIT

SCREW M8 X 1.25 X 25mm SOCKET HEAD PACK OF 10
SCREW M8 X 1.25 X 20mm FULL BUTTON HEAD PACK OF 10
SPIRAL PIN KIT 6X30mm PACK OF 10

TILLER TOP MOUNTING KIT




Front Suspension - Elite Il XS/RS

Front Suspension - Elite Il XS/RS

Pos Item number Description
1 030837 FRONT SUSPENSION FORK ASSEMBLY - ELITE Il XS/ RS
2 030796 STEERING BEARING KIT- ELITE Il XS/RS




Rear Suspension - Elite Il Plus & Elite Il XS/RS

Rear Suspension - Elite Il Plus & Elite Il XS/RS

e, -""--F___-H“"\
LN 4
N 7 \
r'{( M 1~I““, "';’ &ﬁ \\'-
/ \ / o Iﬁ"‘«
'@ [ % n
L | |

\eb / e "'_""\ \ &
\ 1 / ' o Y \ \ ﬁ /
[ | \H'H
N

o [ A
.. e

ut\\ ‘,99 /.
*

— -

Pos Item number Description

1 030838 REAR SHOCK ABSORBER KIT - ELITE Il XS/RS

2 030839 REAR SHOCK ABSORBER KIT - ELITE Il PLUS

3 030840 HEAVY DUTY SHOCK ABSORBER KIT - ELITE 1l PLUS




Bumpers - Elite Il Plus & Elite Il XS/RS

Bumpers - Elite Il Plus & Elite Il XS/RS

Pos

Item number
030891
030892
030893

Description

1/4 BUMPER KIT RH
1/4 BUMPER KIT LH
FULL BUMPER KIT

-10 -




Motor and transaxle - Elite Il Plus & Elite Il XS/RS

Motor and transaxle - Elite Il Plus & Elite Il XS/RS

Pos

Item number
030321
030650
030747
030748
030749
030750
030756
030783
030784
030785

Description

15Kph DRIVE UNIT - Elite Il Plus & Elite 1l XS
12Kph DRIVE UNIT - Elite Il RS

15Kph GEARBOX KIT - Elite Il Plus & Elite 1l XS
12Kph GEARBOX KIT - Elite Il RS

MOTOR KIT

MOTOR BRAKE KIT

MOTOR BRUSHES

BRUSH HOUSING KIT

BRAKE MICRO SWITCH KIT

DRIVE KEY & NUT KIT

Comment
13.5:1
17:1

pack 4

-11 -




Wig-Wag - Elite Il XS/RS

Wig-Wag - Elite Il XS/RS
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Pos Iltem number Description Comment
1 030881 WIG WAG ASSEMBLY COMPLETE
2 030882 WIGWAG KIT
3 030883 CTS POTENTIOMETER INC FASTENERS
4 030884 PANIC SWITCH INC FASTENERS
5 030885 WIGWAG GREEN/YELLOW STICKER PACK Pack of 10 of

each (20 total)

-12 -




Throttle - Elite Il Plus

Throttle - Elite Il Plus

Pos

0 N oo o B~ W N B

Item number
030886
030790
030863
030861
030860
030865
030864
030848

Description

POTENTIOMETER & FIXING KIT & LOOM
THROTTLE / BRAKE COVER LH
THROTTLE / BRAKE COVER RH

THROTTLE LEVER RH

CENTRE STEERING KIT RH DRIVE THROTTLE
THROTTLE LEVER LH

CENTRE STEERING KIT LH DRIVE THROTTLE
BRAKE LEVER

-13 -




Display - Elite Il XS/RS (Basic)

Display - Elite Il XS/RS (Basic)
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Pos Iltem number Description Comment
1 030894 DISPLAY MODULE
2 030895 DISPLAY MODULE SPEED POT
3 030943 DISPLAY FIXING SCREW COVER Pack of 10
4 030887 SPEED KNOB & FIXING

-14 -




Display - Elite Il Plus

Display - Elite Il Plus

Pos Iltem number Description Comment
1 030896 DISPLAY MODULE

2 030943 DISPLAY FIXING SCREW COVER Pack of 10
3 030897 DISPLAY BACK-UP BATTERY COVER Pack of 10
4 030888 DISPLAY BACK-UP BATTERY Pack of 10

-15 -




Tiller and Handle Bar - Elite Il XS/RS

Tiller and Handle Bar - Elite Il XS/RS

Pos Iltem number Description Comment
1 030787 TILLER BOTTOM BRACKET ASSEMBLY

2 030788 TILLER ASSEMBLY - Elite Il XS/RS

3 030789 DELTA HANDLE BAR - Elite Il XS/RS

4 030924 'II_'IIEL\I/_ERR ﬁls\lgé_l\li E,SAIR(JUSTMENT GAS STRUT AND OPERATING

5 030925 TILLER ANGLE ADJ GAS STRUT

6 030890 TILLER ANGLE ADJUSTMENT OPERATING LEVER & LOCK NUT

7 030880 MIRROR FIXING COVER Pack of 10

-16 -




Tiller and Steering wheel - Elite Il Plus

Tiller and Steering wheel - Elite Il Plus

Pos Item number Description
1 030933 CENTRE STEERING OUTER COLUMN
2 030929 CENTRE STEERING WHEEL
3 030924 X%EEARAQPYGLE ADJUSTMENT GAS STRUT AND OPERATING LEVER
4 030925 TILLER ANGLE ADJ GAS STRUT
030890 TILLER ANGLE ADJUSTMENT OPERATING LEVER & LOCK NUT

-17 -




Seat Post & Plate - Elite Il Plus & Elite Il XS/RS

Seat Post & Plate - Elite Il Plus & Elite Il XS/RS

Pos

a A W N -

Item number
030889
030898
030899
030900
030901

Description

SEAT POST AND FIXINGS KIT
SEAT PLATE/SLIDER ASSEMBLY
RELEASE LEVER SPRING
RELEASE LEVER

RELEASE LEVER HANDLE

Comment

Pack of 10

Pack of 10
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Seating

Seating

Pos

Item number

030937

030941

030938
030940
030939

ON.150755

INOAQ011858

Description

EBLO C1 SEAT TWO TONE WITH BACKREST EXTENSION FOR ELITE Il
PLUS (EB10284 & EB.74015)

EBLO C1 SEAT TWO TONE WITHOUT BACKREST EXTENSION FOR ELITE
II' XS

EBLO C9 SEAT FOR ELITE Il RS (EB10299)
EBLO HEADREST (EB.74018)
EBLO BACKREST EXTENSION (EB.74015)

LAP STRAP (EBLO AUTOMATIC LOCKING RETRACTOR WEBBING
COLOUR BLACK)

HEIGHT ADJUSTABLE ARM REST

-19 -




Elite Il XS/RS Front wheel and Sensor

Elite Il XS/RS Front wheel and Sensor

Pos Iltem number Description Comment
1 030847 FRONT PNUEMATIC WHEEL COMPLETE (EXC BRAKE)

2 030842 FRONT SOLID WHEEL COMPLETE (EXC BRAKE)

3 030844 FRONT WHEEL CASTING KIT

4 030845 INNER TUBE

5 030846 FRONT PNEUMATIC TYRE

6 030928 FRONT WHEEL FIXING KIT

7 030841 SPEED SENSOR KIT

8 030797 WHEEL (SPEED SENSOR) MAGNET KIT PACK OFS

-20 -




Elite Il XS/RS Brake

Elite Il XS/RS Brake

Pos

Item number
030949
030798
030843

Description

BRAKE LEVER INC FIXINGS

BRAKE CABLE & CLAMP KIT

FRONT WHEEL DRUM BRAKE ASSEMBLY

-21 -




Elite Il XS/RS Rear Wheels

Elite Il XS/RS Rear Wheels

Pos Item number
030942
030852
030849
030845
030850
030851
030785

N o o b~ 0N P

Description

REAR PNEUMATIC WHEEL COMPLETE
REAR SOLID WHEEL COMPLETE
REAR WHEEL CASTING KIT

INNER TUBE

REAR PNEUMATIC TYRE

REAR WHEEL COVER

DRIVE KEY & NUT KIT

Comment

Pack of 10

-22 -




Elite Il Plus Front Wheel and sensor

Elite Il Plus Front Wheel and sensor

Pos Iltem number Description Comment
1 030866 FRONT PNEUMATIC WHEEL ASSY

2 030856 FRONT SOLID WHEEL ASSY

3 030853 FRONT WHEEL CASTING KIT

4 030855 INNER TUBE

5 030854 PNEUMATIC FRONT TYRE

6 030966 FRONT WHEEL FIXING KIT

7 030841 SPEED SENSOR KIT

8 030797 WHEEL (SPEED SENSOR) MAGNET KIT PACK OFS

-23-




Elite Il Plus Brake

Elite Il Plus Brake

Pos Item number Description

1 030857 COMPLETE BRAKE ASSEMBLY (EXC LEVER)
2 030848 BRAKE LEVER

3 030859 BRAKE CABLE

4 030858 BRAKE DISC, PADS AND FIXINGS

5 030751 BRAKE DISC AND PADS

-24 -




Elite Il Plus Rear Wheels

Elite Il Plus Rear Wheels

Pos Iltem number Description Comment
1 030871 REAR PNEUMATIC WHEEL COMPLETE

2 030872 REAR SOLID WHEEL COMPLETE

3 030867 REAR WHEEL CASTING KIT

4 030855 INNER TUBE

5 030870 REAR PNEUMATIC TYRE

6 030868 REAR WHEEL MOUNTING HUBS Pack of 2
7 030873 REAR WHEEL FIXING KIT Eg‘gr'f of 8
8 030869 REAR WHEEL COVER Pack of 6
9 030785 DRIVE KEY & NUT KIT

-25-




Elite Il Plus Front Shrouds

Elite Il Plus Front Shrouds

Pos Item number Description

1 030800 NOSE CONE CENTRE MOULDING KIT INC FIXINGS
2 030799 NOSE CONE KIT INC FIXINGS

3 030806 DISPLAY LOWER MOULDING INC FIXINGS

4 030807 STORAGE COMPARTMENT INC MATT & FIXINGS

5 030813 FRONT MUD GUARD KIT INC FIXINGS

6 030814 TILLER OUTER MOULDING FRONT INC FASTENERS
7 030815 TILLER OUTER MOULDING REAR INC FASTENERS
8 030816 DISPLAY FILL-IN PART INC FIXINGS

9 030879 UPPER BELLOWS

10 030965 NOSE CONE TOP COVER

11 030878 LOWER BELLOWS

-26 -




Elite Il XS/RS Front Shrouds

Elite Il XS/RS Front Shrouds

Pos Item number Description

1 030800 NOSE CONE CENTRE MOULDING KIT INC FIXINGS
2 030799 NOSE CONE KIT INC FIXINGS

3 030806 DISPLAY LOWER MOULDING INC FIXINGS

4 030807 STORAGE COMPARTMENT INC MATT & FIXINGS

5 030803 FRONT MUD GUARD INC FIXINGS

6 030804 TILLER OUTER MOULDING FRONT INC FIXINGS

7 030805 TILLER OUTER MOULDING REAR INC FIXINGS

8 030876 NOSE CONE TOP COVER

9 030875 TILLER BELLOWS

-27 -




Elite Il Plus & Elite Il XS/RS Floor Shrouds

Elite Il Plus & Elite Il XS/RS Floor Shrouds

Pos Item number Description

1 030877 FLOOR MAT

2 030802 FRONT EDGE STRIP INC FIXINGS

3 030801 FLOOR PANEL KIT INC FIXINGS

4 030809 BATTERY COVER COMPLETE

5 030810 BATTERY COVER FIXING CORD KIT

-28-




Elite Il Plus & Elite Il XS/RS Rear Shrouds

Elite Il Plus & Elite Il XS/RS Rear Shrouds

Pos Item number Description

1-4 030808 REAR SHROUD KIT INC FIXINGS, LIGHTS AND LINERS
1 030934 REAR SHROUD KIT INC FIXINGS AND LIGHTS

2 030811 WHEEL LINER RH KIT INC FIXINGS

3 030812 WHEEL LINER LH KIT INC FIXINGS

4 030874 BATTERY COMPARTMENT SEALING STRIP (2M)

-29-




Lights & Reflectors

Lights & Reflectors

Pos Item number Description

1 030902 FRONT LIGHT ASSEMBLY & LOOM

2 030903 REAR RH LIGHT ASSEMBLY & LOOM
3 030904 REAR LH LIGHT ASSEMBLY & LOOM
4 030905 REFLECTOR AMBER & LOOM

5 030906 REAR REFLECTOR & LOOM

6 030907 SWEDISH REFLECTOR KIT & LOOM

-30 -




Looms

Looms

Pos

N o o b~ WODN P

Item number
030921
030919
030841
030912
030911
030918
030920

Description

BATTERY LOOM XS RS PLUS KIT

LOOM 2 XS RS PLUS KIT

SPEED SENSOR XS RS PLUS KIT & LOOM

KEY X TWO XS RS PLUS

KEY SWITCH ASSEMBLY X 2 KEYS XS RS PLUS KIT
LOOM 1 XS RS PLUS KIT

LOOM 3 XS RS PLUS KIT

-31-




Electrical

Electrical

Pos

0 N oo o B~ W N B

R R B © ©
N P O T O

Item number
030958
030959
030922
030923
030909
030910
030884
030883
030218
030516
030219
BPC240802010
BPC240802000

Description

FUSE CHARGE LOOM

FUSE MAIN LOOM

MOTOR CABLE GROMMET XS RS PLUS KIT
CABLE CLIP XS RS PLUS KIT

HORN XS RS PLUS KIT

CHARGE POINT SOCKET XS RS PLUS KIT & LOOM
PANIC SWITCH XS RS & LOOM

CTS POTENTIOMETER XS RS PLUS KIT & LOOM
P&G S DRIVE 140 CONTROLLER

P&G S120 CONTROLLER FOR RS VERSION

P&G S DRIVE SEALING KIT

220V / 8A CHARGER UK PLUG

220V / 8A CHARGER EU PLUG

Comment
Pack of 10
Pack of 10
Pack of 10
Pack of 25

1

8]

N
1




Electrical

Pos Iltem number Description Comment
13 030913 5V SUPPLY XS RS PLUS KIT & LOOM

-33-




Batteries

Batteries

Pos

A A W O DN PR

Item number
030926
030744
000521035
014873
030451
030452

Description

BATTERY FIXING STRAP

BATTERY PACKER HIGH DENSITY FOAM
EXIDE 73 AMP

EXIDE 60 AMPS

MK 73.6 AH BATTERY

MK 60 AH BATTERY

-34 -




Mirror

Mirror
2
Pos Item number Description
1 030944 MIRROR LH XS RS PLUS KIT
2 030945 MIRROR RH XS RS PLUS KIT

-35-




Crutch / Frame Holder

Crutch / Frame Holder

Pos Item number Description

1 INOS120131 CRUTCH HOLDER SEAT MOUNTED

2 030683 CRUTCH HOLDER FRAME MOUNTED
3 030699 WALKER/ROLLATOR MOUNT

-36 -




Baskets & Box

Baskets & Box

Pos Item number Description

1 030282 BASKET

2 030946 FRONT BASKET AND MOUNTING KIT

3 030646 REAR BASKET AND MOUNTING KIT

4 030641 REAR STORAGE BOX AND MOUNTING KIT
5 030682 REAR UNIVERSAL MOUNTING TRAY KIT

-37-




Oxygen Bottle Holder

Oxygen Bottle Holder

Pos Item number
1 INOZ190100
1 INOZ190120

Description
OXYGEN BOTTLE HOLDER 0107mm
OXYGEN BOTTLE HOLDER [0119mm

-38 -




Seating Options

Seating Options

Pos

Item number

030757
030782

Description

-- FOR ALL OPTIONS FOR THE ADJUSTABLE SEAT SEE THE JIVE PARTS
MANUAL --

POWER SEAT LIFT
ADJUSTABLE SEAT KIT
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Legrest Options

Legrest Options

Pos Item number Description
-- THESE OPTIONS FIT TO THE STANDARD SEATING USING ITEM 5 --
145 030766 RELAX 2 STUMP PAD RH KIT
2+5 030764 RELAX 2 STUMP PAD LH KIT
3+5 030765 RELAX 2 ELR RH KIT
4+5 030763 RELAX 2 ELR LH KIT
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Control Options

Control Options

Pos

o o1 A W N B

Item number
030772
ED00897
030671
030484
030485

Description

FOOT THROTTLE AND TWIST GRIP THROTTLE KIT
FOOT THROTTLE KIT

MOTORCYCLE STYLE HANDLE BAR KIT

RUBBER GRIP LH

RUBBER GRIP RH

STEERING SAFETY DEVICE
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Floor Accessories

Floor Accessories

Pos Item number Description
1 BS352022168 RAISED FLOOR
2 INOF029550 ANGLE ADJUSTABLE FOOT PLATE
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Windscreen

Windscreen

Item number

Description
WINDSCREEN DEFLECTOR (TILLER MOUNTED)
LEG GUARD (ADDITIONAL PROTECTION FOR SIDES OF TILLER)
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Owners manual and tools

Owners manual and tools

Pos Item number
030738
030771

Description
OWNERS MANUAL
SPANNER 32MM ELITE Il XS/RS TILLER NUT
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Labels

Labels

O

ELITE

eLITE

L") 2

S 3

S | ® eLITE :
1 = & l
Pos Iltem number Description Comment
Includes
1 030930 ELITE Il PLUS/XS/RS LABEL KIT labels for one
scooter
2 030259 ELITE 1l XS LABEL Pack of 10
030681 ELITE Il RS LABEL Pack of 10
4 030678 ELITE Il PLUS LABEL Pack of 10
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Fasteners - Rear Chassis - Bumper

Fasteners - Rear Chassis - Bumper

Pos Iltem number Description Comment

1 030973 NUT M8 NYLOC PACK OF 10
2 030974 WASHER M8 X 17 X 1.6 PACK OF 10
3 030975 BOLT M8 X 45mm HEX HEAD PACK OF 10
4 030976 BOLT M8 X 75mm HEX HEAD PACK OF 10
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Fasteners - Rear Chassis - Shroud

Fasteners - Rear Chassis - Shroud

_®
RO

(=

Pos Iltem number Description Comment

1 030986 SCREW M5 X 35mm PAN HEAD PACK OF 10
2 030985 SCREW M5 X 12mm PAN HEAD PACK OF 10
3 030984 WASHER M5 PACK OF 10
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Fasteners - Rear Chassis - Mudguard

Fasteners - Rear Chassis - Mudguard

Pos Item number Description
1 030985 SCREW M5 X 12mm PAN HEAD
2 030984 WASHER M5

Comment
PACK OF 10
PACK OF 10
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Fasteners - Rear Chassis - Chassis Connection

Fasteners - Rear Chassis - Chassis Connection

Pos Iltem number Description Comment

1 030982 SCREW M10 X 25mm DIN914 SCKT PACK OF 10
2 030981 NUT M10 BINX zZP PACK OF 10
3 030979 BOLT M10 X 45mm HEX HEAD PACK OF 10
4 030983 SCREW M6 X 8mm CAP HEAD SOCKET PACK OF 10
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Fasteners - Rear Chassis - Transaxle Bracket

Fasteners - Rear Chassis - Transaxle Bracket

Pos Iltem number Description Comment

1 030979 BOLT M10 X 45mm HEX HEAD PACK OF 10
2 030980 WASHER M10 SPRING PACK OF 10
3 030978 WASHER M10 PLAIN PACK OF 10
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Fasteners - Rear Chassis - Anti-tip wheel

Fasteners - Rear Chassis - Anti-tip wheel

Pos Iltem number Description Comment

1 030976 BOLT M8 X 75mm HEX HEAD PACK OF 10
2 030974 WASHER M8 X 17 X 1.6 PACK OF 10
3 030977 ANTI TIP WHEEL SPACER PACK OF 10
4 030973 NUT M8 NYLOC PACK OF 10
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Fasteners - Front Suspension Plus - P-Clip

Fasteners - Front Suspension Plus - P-Clip

Pos Iltem number Description Comment
1 030988 SCREW M4 X 10mm POZI PAN HEAD PACK OF 10
2 030987 WASHER M4 PLAIN PACK OF 10
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Fasteners - Front Suspension Plus - Fork

Fasteners - Front Suspension Plus - Fork

L
Lo
|
Pos Iltem number Description Comment
1 030989 SCREW M8 X 1.25 X 35mm SHCS FULL NP PACK OF 10
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Fasteners - Front Suspension Plus - Bearing

Fasteners - Front Suspension Plus - Bearing

Pos Iltem number Description
1 030990 P-CIRCLIP 25mm SHAFT

Comment
PACK OF 10
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Fasteners - Rear Suspension - Shock Absorber Black

Fasteners - Rear Suspension - Shock Absorber Black

Pos

gaa A W N B

Item number
030992
030978
030991
030993
030994

Description Comment

NUT M10 NYLOC PACK OF 10
WASHER M10 PLAIN PACK OF 10
BOLT M10 X 80mm (50mm PLAIN) HEX HEAD PACK OF 10
BOLT M10 X 50mm HEX HEAD PACK OF 10
WASHER M10 PACK OF 10
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Fasteners - Rear Suspension - Shock Absorber Red

Fasteners - Rear Suspension - Shock Absorber Red

Pos Item number Description

1 030991 BOLT M10 x 80mm (50mm PLAIN) HEX HEAD
2 030978 WASHER M10 PLAIN

3 030992 NUT M10 NYLOC

4 030995 SCREW M6 X 1 X 20mm FULL FLAT HEAD

Comment

PACK OF 10
PACK OF 10
PACK OF 10
PACK OF 10
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Fasteners - Rear Suspension - Shock Absorber Blue

Fasteners - Rear Suspension - Shock Absorber Blue

i
|
1
1

"
e =
i

e .
i

o
———

 — -
—

- ]
.

S
—

. S——
T —

T ——
e

—

Pos Iltem number Description Comment

1 030991 BOLT M10 X 80mm (50mm PLAIN) HEX HEAD PACK OF 10
2 030978 WASHER M10 PLAIN PACK OF 10
3 030992 NUT M10 NYLOC PACK OF 10
4 030995 SCREW M6 X 1 X 20mm FULL FLAT HEAD PACK OF 10
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Fasteners - Bumpers

Fasteners - Bumpers

Pos Item number
1 030996

Description
SCREW M6 X 1 X 50mm SOCKET HEAD NP

Comment
PACK OF 10
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Fasteners - Panic switch and Pot

Fasteners - Panic switch and Pot

Pos Iltem number Description Comment
1 030988 SCREW M4 X 10mm POZI PAN HEAD BLK PACK OF 10
2 030999 SCREW M2.5 X 8mm POZI PAN HEAD PACK OF 10
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Fasteners - Wigwag

Fasteners - Wigwag

Pos Iltem number Description Comment
1 030998 SCREW M4 X 15mm POZI PAN HEAD PACK OF 10
2 030997 WASHER M4 COIL PACK OF 10
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Fasteners - Throttle - Pot

Fasteners - Throttle - Pot

%
Pos Item number Description Comment
1 030998 SCREW M4 X 15mm POZI PAN HEAD PACK OF 10
2 031000 SPACER CTS POT PACK OF 10
3 030995 SCREW M6 X 1 X 20mm FULL FLAT HEAD PACK OF 10
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Fasteners - Throttle - Cover

Fasteners - Throttle - Cover

Pos ltem number
1 030995

Description
SCREW M6 x 1 x 20mm FULL FLAT HEAD

Comment
PACK OF 10
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Fasteners - Throttle - Drive

Fasteners - Throttle - Drive

Pos Iltem number Description Comment

1 030995 SCREW M6 X 1 X 20mm FULL FLAT HEAT PACK OF 10
030997 WASHER M4 COIL PACK OF 10

3 031001 SCREW M4 X 10mm POZI PAN HEAD PACK OF 10
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Fasteners - Throttle - Lever

Fasteners - Throttle - Lever

Pos Item number Description Comment
1 031001 SCREW M4 X 10mm POZI PAN HEAD PACK OF 10
2 030997 WASHER M4 COIL PACK OF 10
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Fasteners - Display - XSRS

Fasteners - Display - XSRS

Pos Item number Description Comment
1 031002 SCREW M4 X 6mm SET SOCKET PACK OF 10
2 030985 SCREW M5 X 12mm PAN HEAD PACK OF 10
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Fasteners - Display - Plus

Fasteners - Display - Plus

Pos Iltem number Description Comment
1 030985 SCREW M5 X 12mm PAN HEAD PACK OF 10

- 66 -




Fasteners - Tiller - Bottom Bracket

Fasteners - Tiller - Bottom Bracket

'l
% o
Pos Iltem number Description Comment
1 031004 ELITE SHOULDER BOLT PACK OF 10
2 031005 WASHER M6 PLAIN PACK OF 10
3 031006 NUT M6 NYLOC PACK OF 10
4 031007 TILLER COLUMN STEERING LOCKING SHAFT PACK OF 10
5 030794 WASHER M8 X 17 X 1.6 PACK OF 10
6 031008 BOLT M8 X 150 HEX HEAD PACK OF 10
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Fasteners - Tiller - Outer Column

Fasteners - Tiller - Outer Column

Pos Item number Description Comment

1 031011 SHOULDER BOLT PACK OF 10
2 031012 SHOULDER SCREW (M6) 8 X 8 PACK OF 10
3 031014 NUT M6 BINX PACK OF 10
4 031013 FALCON SHOULDER BOLT PACK OF 10
5 031005 WASHER M6 PLAIN PACK OF 10
6 031006 NUT M6 NYLOC PACK OF 10
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Fasteners - Tiller - Steering wheel

Fasteners - Tiller - Steering wheel

Pos Iltem number Description Comment
1 030967 SCREW M8 X 1.25 X 20mm FULL BUTTON HEAD PACK OF 10
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Fasteners - Tiller - Column

Fasteners - Tiller - Column

Pos Item number
030967
031009
031004
031010
031005
031006
030999
030985

0 N oo o B~ W N B

Description Comment

SCREW M8 X 1.25 X 20mm FULL BUTTON HEAD PACK OF 10
ELITE SHOULDER BOLT PACK OF 10
ELITE SHOULDER BOLT PACK OF 10
BOLT M6 X 45mm HEAX HEAD PACK OF 10
WASHER M6 PLAIN PACK OF 10
NUT M6 NYLOC PACK OF 10
SCREW M2.5 X 8mm POZI PAN HEAD PACK OF 10
SCREW M5 X 12mm PAN HEAD PACK OF 10
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Fasteners - Tiller - Handle Bar

Fasteners - Tiller - Handle Bar

Pos Item number Description Comment

1 030967 SCREW M8 X 1.25 X 20mm FULL BUTTON HEAD PACK OF 10
2 030985 SCREW M5 X 12mm PAN HEAD PACK OF 10
3 030999 SCREW M2.5 X 8mm POZI PAN HEAD PACK OF 10
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Fasteners - Tiller - Lever

Fasteners - Tiller - Lever

Pos Item number Description Comment
1 031003 LOCK NUT M8 PACK OF 10
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Fasteners - Seat Post

Fasteners - Seat Post

( S 8§ @ 8§

Pos Iltem number Description Comment
1 031015 BOLT M10 X 60mm HEX HEAD PACK OF 10
2 030992 NUT M10 NYLOC PACK OF 10
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Fasteners - Front XSRS

Fasteners - Front XSRS

Pos Iltem number Description Comment

1 031017 BOLT M12 X 210mm CAP HEAD SOCKET PACK OF 10
2 031018 WASHER M12 FRONT WHEEL PACK OF 10
3 031019 NUT M12 NYLOC PACK OF 10

-74 -




Fasteners - Front Plus

Fasteners - Front Plus

Pos Iltem number Description Comment

1 031020 BOLT M12 X 190mm CAP HEAD SOCKET PACK OF 10
2 031018 WASHER M12 FRONT WHEEL PACK OF 10
3 031019 NUT M12 NYLOC PACK OF 10
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Fasteners - Magnet

Fasteners - Magnet

O
o

Pos Iltem number Description Comment
1 031016 SCREW M4 X 16mm POZI PAN HEAD PACK OF 10
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Fasteners - Brake disc

Fasteners - Brake disc

I :
;ﬁ .

\

®
§ o®

Pos

A W N P

Item number
031021
030984
031022
031023

Description

SCREW M5 X 0.8 X 16mm FULL SOCKET HEAD
WASHER M5

WASHER M6 SPRING

WASHER M5 FORM A

Comment

PACK OF 10
PACK OF 10
PACK OF 10
PACK OF 10
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Fasteners - Rear

Fasteners - Rear

Pos Item number Description Comment
1 031024 SCREW M8 X 1.25 X 25mm SOCKET HEAD PACK OF 10
2 031025 WASHER M8 SPRING SQUARE SECTION PACK OF 10
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Fasteners - Front - Nose Cone

Fasteners - Front - Nose Cone

&,
Pos Iltem number Description Comment
1 030998 SCREW M4 X 15mm POZI PAN HEAD PACK OF 10
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Fasteners - Front - Nose Cone centre

Fasteners - Front - Nose Cone centre

&

Pos Item number Description Comment
1 030998 SCREW M4 X 15mm POZI PAN HEAD PACK OF 10
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Fasteners - Front - Display Lower

Fasteners - Front - Display Lower

®

Pos Iltem number Description Comment
1 031026 SCREW M4 X 10mm POZI PAN HEAD PACK OF 10
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Fasteners - Front - Storage

Fasteners - Front - Storage

Pos Item number
1 031027

Description
BARBED FASTENERS

Comment
PACK OF 10
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Fasteners - Front - Display Fill in

Fasteners - Front - Display Fill in

Pos
1

Item number Description Comment

030988

SCREW M4 X 10mm POZI PAN HEAD PACK OF 10
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Fasteners - Front - Mud guard Plus

Fasteners - Front - Mud guard Plus

Pos Iltem number Description
1 031028 SCREW M6 X 1 X 12mm FULL BUTTON HEAD

Comment
PACK OF 10
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Fasteners - Front - Mud guard XSRS

Fasteners - Front - Mud guard XSRS

Pos

Item number
030985
030984

Description
SCREW M5 X 12mm PAN HEAD
WASHER M5

Comment
PACK OF 10
PACK OF 10
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Fasteners - Front - Tiller Outer Front

Fasteners - Front - Tiller Outer Front

=3
<3
o
Elite Il Plus Elite Il XS/RS
Pos Iltem number Description Comment
1 030988 SCREW M4 X 10mm POZI| PAN HEAD PACK OF 10
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Fasteners - Front - Tiller Outer Rear

Fasteners - Front - Tiller Outer Rear

Elite Il Plus Elite Il XS/RS

Pos Item number Description Comment
1 030988 SCREW M4 X 10mm POZI PAN HEAD PACK OF 10
2 030997 WASHER M4 COIL PACK OF 10
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Fasteners - Floor - Panel

Fasteners - Floor - Panel

Pos Item number
1 030995

Description
SCREW M6 X 1 X 20mm FULL FLAT HEAD

Comment
PACK OF 10
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Fasteners - Floor - Edging

Fasteners - Floor - Edging

Pos

Item number
031029

Description
SCREW M6 X 1 X 16mm FULL BUTTON HEAD

Comment
PACK OF 10
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Fasteners - Floor - Battery cover

Fasteners - Floor - Battery cover

Bq_\®

Pos Iltem number Description Comment
1 030985 SCREW M5 X 12mm PAN HEAD PACK OF 10
2 030984 WASHER M5 PACK OF 10
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Fasteners - Floor - Battery cord

Fasteners - Floor - Battery cord

Pos Iltem number Description Comment
1 031021 SCREW M5 X 0.8 X 16mm FULL SOCKET HEAD PACK OF 10
2 030984 WASHER M5 PACK OF 10
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Fasteners - Rear - Shroud

Fasteners - Rear - Shroud

o}
"o

74

Pos

A W N P

Item number
030985
031031
031023
030988

Description

SCREW M5 X 12mm PAN HEAD
SCREW M5 X 16mm PAN HEAD
WASHER M5 FORM A

SCREW M4 X 10mm POZI PAN HEAD

Comment

PACK OF 10
PACK OF 10
PACK OF 10
PACK OF 10




Fasteners - Rear - Shroud

Pos

Item number
030997
030998
031030

Description Comment

WASHER M4 COIL PACK OF 10
SCREW M4 X 15mm POZI PAN HEAD PACK OF 10
PUSH PIN FASTENER PLASTIC PACK OF 10
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Fasteners - Rear - Liners

Fasteners - Rear - Liners

Pos Iltem number Description Comment

1 030998 SCREW M4 X 15mm POZI PAN HEAD PACK OF 10
2 030997 WASHER M4 COIL PACK OF 10
3 031030 PUSH PIN FASTENER PLASTIC PACK OF 10
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Fasteners - Lighting

Fasteners - Lighting

Pos

Item number
030988

Description
SCREW M4 X 10mm POZ| PAN HEAD

Comment
PACK OF 10
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Fasteners - Battery Fixing

Fasteners - Battery Fixing

Pos Iltem number Description Comment
1 031032 COTTER PIN PACK OF 10

- 96 -




Fasteners - Frame mount crutch holder

Fasteners - Frame mount crutch holder

Pos Iltem number Description Comment

1 030975 BOLT M8 X 45mm HEX HEAD PACK OF 10
2 031033 BOLT M8 X 80mm HEX HEAD PACK OF 10
3 030974 WASHER M8 X 17 X 1.6 PACK OF 10
4 030973 NUT M8 NYLOC PACK OF 10
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Fasteners - Rollator holder

Fasteners - Rollator holder

iy
Pos Iltem number Description Comment
1 031052 GRUB SCREW M8 X 16mm PACK OF 10
2 031045 SCREW M8 X 25mm BUTTON HEAD SOCKET PACK OF 10
3 031025 WASHER M8 SPRING SQ SEC PACK OF 10
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Fasteners - Basket 3 wheel

Fasteners - Basket 3 wheel

Pos Iltem number Description Comment

1 031028 SCREW M6 X 1 X 12mm FULL BUTTON HEAD PACK OF 10
2 031022 WASHER M6 SPRING PACK OF 10
3 031005 WASHER M6 PLAIN PACK OF 10

-99 -




Fasteners - Basket Rear

Fasteners - Basket Rear

Pos Iltem number Description Comment

1 031035 BOLT M10 X 40mm HEX HEAD PACK OF 10

- 100 -




Fasteners - Basket Front

Fasteners - Basket Front

Pos

Item number
031034
031022
031005

Description

BOLT M6 X 20mm HEX HEAD
WASHER M6 SPRING
WASHER M6 PLAIN

Comment

PACK OF 10
PACK OF 10
PACK OF 10
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Fasteners - Box

Fasteners - Box

Pos Iltem number Description Comment

1 031036 BOLT M6 X 45mm (25mm PLAIN) HEX HEAD PACK OF 10
2 031005 WASHER M6 PLAIN PACK OF 10
3 031006 NUT M6 NYLOC PACK OF 10
4 031037 THUMB SCREW PACK OF 10
5 031035 BOLT M10 X 40mm HEX HEAD GRD 8.8 PACK OF 10
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Fasteners - Rear Tray

Fasteners - Rear Tray

Pos Item number Description Comment

1 031036 BOLT M6 X 45mm (25mm PLAIN) HEX HEAD PACK OF 10
2 031005 WASHER M6 PLAIN PACK OF 10
3 031006 NUT M6 NYLOC PACK OF 10
4 031037 THUMB SCREW PACK OF 10
5 031035 BOLT M10 X 40mm HEX HEAD GRD 8.8 PACK OF 10

- 103 -




Fasteners - Wind Screen

Fasteners - Wind Screen

- %

\Ppes

co ©

o €

Pos Item number
1 031045
2 030974
3 030973
4 031025

Description Comment

SCREW M8 X 25mm BUTTON HEAD SOCKET PACK OF 10
WASHER M8 X 17 X 1.6 PACK OF 10
NUT M8 NYLOC PACK OF 10
WASHER M8 SPRING SQ SEC PACK OF 10
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Fasteners - Wind guard

Fasteners - Wind guard

-
80 (3)
—
—
é o6
: -
Pos Item number Description Comment
1 031045 SCREW M8 X 25mm BUTTON HEAD SOCKET PACK OF 10
2 030974 WASHER M8 X 17 X 1.6 PACK OF 10
3 030973 NUT M8 NYLOC PACK OF 10
4 031051 BOLT M8 X 1.25 X 40mm FULL BUTTON HEAD PACK OF 10
5 031005 WASHER M6 PLAIN PACK OF 10
6 031022 WASHER M6 SPRING PACK OF 10
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Fasteners - Wind guard

Pos Item number
7 031034

Description
BOLT M6 X 20mm HEX HEAD

Comment
PACK OF 10
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Fasteners - Legrest Bracket

Fasteners - Legrest Bracket

Pos Iltem number Description Comment

1 030974 WASHER M8 X 17 X 1.6 PACK OF 10
2 031045 SCREW M8 X 25mm BUTTON HEAD SOCKET PACK OF 10
3 030973 NUT M8 NYLOC PACK OF 10
4 031046 SCREW M6 X 1 X 40mm SOCKET HEAD PACK OF 10
5 031047 WASHER CURVED PACK OF 10
6 031006 NUT M6 NYLOC PACK OF 10
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Fasteners - Foot pedal

Fasteners - Foot pedal

Pos Item number Description Comment

1 031050 SCREW M4 X 25mm PACK OF 10
2 031049 WASHER M4 FLAT PACK OF 10
3 031048 NUT M4 NYLOC PACK OF 10
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Fasteners - Seat Interface Adjustable

Fasteners - Seat Interface Adjustable

Pos

o 00 A W DN P

Item number
031043
031040
031041
031042
030974
031044

Description Comment

SCREW M8 X 20mm BUTTON HEAD PACK OF 10
WASHER M6 X 14 X 1.5 FLAT PACK OF 10
SCREW M6 X 10mm BUTTON HEAD SOCKET PACK OF 10
SCREW M6 X 12mm COUNTERSINK SOCKET PACK OF 10
WASHER M8 X 17 X 1.6 PACK OF 10
NUT M8 NYLOC THICK PACK OF 10
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Fasteners - Seat Interface Power

Fasteners - Seat Interface Power

9

Pos Iltem number Description Comment

1 031038 SCREW M8 X 12mm BUTTON HEAD SOCKET PACK OF 10
2 031039 SCREW M8 X 18mm BUTTON HEAD SOCKET PACK OF 10
3 031040 WASHER M6 X 14 X 1.5 FLAT PACK OF 10
4 031041 SCREW M6 X 10mm BUTTON HEAD SOCKET PACK OF 10
5 031042 SCREW M6 X 12mm COUNTERSINK SOCKET PACK OF 10
6 030974 WASHER M8 X 17 X 1.6 PACK OF 10
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